
Perth Long Term Ocean 

Outlet Monitoring (PLOOM) 
Program 
2017 Summer Water Quality Surveys 



 

This report has been prepared for Water Corporation by BMT Oceanica Pty Ltd, June 

2017, Report Number 1120_02_001/1_Rev0. 

 

Document history 

 

Distribution 

 

Revision Author Recipients Organisation 
No. copies  
& format 

Date  

A M Lourey G Shiell BMT Oceanica 1 x docm 19/05/17 

B M Lourey M Nener Water Corporation 1 x pdf 7/06/17 

0 M Lourey M Nener Water Corporation 1 x pdf 
4 x HC 

30/06/17 

 

Review 

 

Revision Reviewer Intent Date  

A G Shiell Technical Review 24/05/17 

B M Nener Client Review 20/05/17 

 

Quality Assurance 

    
 
BMT Oceanica Pty Ltd has prepared this report in accordance with our Health Safety Environment 
[...]
licensee has reviewed the data and provides DER with comparative information. 

 

Condition 4.2.3 specifies that the licensee must submit copies of original monitoring 
reports within 14 days of request by the CEO, in the event that the CEO wishes to 
review this data.  

 

Condition 4.3.1 requires the licensee to notify the CEO if there is a breach of any 
licence limit (i.e processing limits). The notifications required under this condition give 
DER appropriate notice of any environmental impacts at the premises so that DER can 
determine if any further action is required to address the incident. 

Licence 
Duration 

N/A As the licence has been reassessed as part of this amendment.  Based on the risk 
profile, the expiry date has been extended to 2031 (15 years).  
Water Corporation have advised that there are no planning or lease agreements which 
expire within this period. 

Department of 
Environment 
Regulation 
Guidance 
Statement, 
Licence Duration, 



   
  

 
Environmental Protection Act 1986  Page 11 of 13 
Decision Document: L7882/1992/14   
File Number: DEC625  IRLB_TI0669 v2.7 

 

DECISION TABLE  

Works 
Approval  / 
Licence 
section  

Condition 
number

 

W = Works Approval 
L= Licence    

Justification (including risk description & decision methodology where relevant) 
 

Reference 
documents 
 

November  



   
  

 
Environmental Protection Act 1986  Page 12 of 13 
Decision Document: L7882/1992/14   
File Number: DEC625  IRLB_TI0669 v2.7 

 

5  Advertisement and consultation table 
 

Date Event Comments received/Notes  How comments were taken into 
consideration 

1/03/2016 Proponent sent a copy of draft 
instrument 

Comment was received on 21 March 2016.  
Response identified errors in the 
descriptions of activities and controls (e.g. 
omission of activiated carbon in odour 
control, air emissions through stack after 
scrubbing, ocean outfall discharge distance 
was incorrect, and duplication of a 
condition) as well as clarification of flow rate 
measurement units.    
 
 

Errors have been corrected and wording 
clarified to reflect operations and monitoring 
requirements. 



   
  

 
Environmental Protection Act 1986  Page 13 of 13 
Decision Document: L7882/1992/14   
File Number: DEC625  IRLB_TI0669 v2.7 

 

6  Risk Assessment  
Note: This matrix is taken from the DER Corporate Policy Statement No. 07 - Operational Risk Management 

 
 
 

Table 1: Emissions Risk Matrix 
 

 
 

 



   

 
Environmental Protection Act 1986  Page 1 of 31 
Licence: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0672 v2.9 

 

   
 
 

Licence 
 
 

Environmental Protection Act 1986, Part V 
 

 

Licensee:      Water Corporation 
 

Licence:       L4201/1991/11  

 

 
Registered office: 629 Newcastle Street 

LEEDERVILLE  WA  6007   
 
Premises address: Woodman Point Wastewater Treatment Plant 

Cockburn Road 
MUNSTER  WA  6166 
Being Lot 9 on Diagram 31097 as depicted in Schedule 1. 

 
Issue date: Thursday, 28 October 2010 
 
Commencement date: Monday, 1 November 2010 
 
Expiry date: Friday, 31 October 2031 
 
Prescribed premises category 
Schedule 1 of the Environmental Protection Regulations 1987 
 

Category 
number 

Category description 
Category 
production or 
design capacity 

Approved Premises 
production or design 
capacity 

54 Sewage facility: premises – 
(a)  On which sewage is treated 

(excluding septic tanks); or 
(b) From which treated sewage is 

discharged onto land or into waters. 

100 cubic metres per 
more per day 

180,000 cubic metres 
per day 

61 Liquid waste facility:  premises on which 
liquid waste produced on other premises 
(other than sewerage waste) is stored, 
reprocessed, treated or irrigated. 

100 tonnes or more 
per year 

50,000 tonnes per 
annual period 

 
 
Conditions 
This Licence is subject to the conditions set out in the attached pages. 
 
Date signed: 12 July 2016 
.................................................... 
Caron Goodbourn 
A/ Manager Licensing (Waste Industries) 
Officer delegated under section 20 
of the Environmental Protection Act 1986 
 
 
 



   

 
Environmental Protection Act 1986  Page 2 of 31 
Licence: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0672 v2.9 

 

Contents 
 
Licence 1 
Contents 2 
Introduction 2 
Licence conditions 5 
1 General 5 
2 Emissions 12 
3 Monitoring 13 
4 Improvements                                                                                                                             16 
5 Information 16 
Schedule 1: Maps 20 
Schedule 2: Reporting & notification forms 27 
 

Introduction 
 
This Introduction is not part of the Licence conditions. 
 
DER’s industry licensing role 
The Department of Environment Regulation (DER) is a government department for the state of 
Western Australia in the portfolio of the Minister for Environment.  DER’s purpose is to advise on 
and implement strategies for a healthy environment for the benefit of all current and future 
Western Australians. 
 
DER has responsibilities under Part V of the Environmental Protection Act 1986 (the Act) for the 
licensing of prescribed premises. Through this process DER regulates to prevent, control and 
abate pollution and environmental harm to conserve and protect the environment. DER also 
monitors and audits compliance with works approvals and licence conditions, takes enforcement 
action as appropriate and develops and implements licensing and industry regulation policy. 
 
Licence requirements 
This Licence is issued under Part V of the Act. Conditions contained within the Licence relate to 
the prevention, reduction or control of emissions and discharges to the environment and to the 
monitoring and reporting of them. 
 
Where other statutory instruments impose obligations on the Premises/Licensee the intention is 
not to replicate them in the licence conditions. You should therefore ensure that you are aware of 
all your statutory obligations under the Act and any other statutory instrument. Legislation can be 
accessed through the State Law Publisher website using the following link: 
http://www.slp.wa.gov.au/legislation/statutes.nsf/default.html 
 
For your Premises relevant statutory instruments include but are not limited to obligations under 
the: 
 

 Environmental Protection (Unauthorised Discharges) Regulations 2004 – these Regulations 
make it an offence to discharge certain materials such as contaminated stormwater into the 
environment other than in the circumstances set out in the Regulations. 

 

 Environmental Protection (Controlled Waste) Regulations 2004 - these Regulations place 
obligations on you if you produce, accept, transport or dispose of controlled waste. 

 

 Environmental Protection (Noise) Regulations 1997 – these Regulations require noise 
emissions from the Premises to comply with the assigned noise levels set out in the 
Regulations. 

 

http://www.slp.wa.gov.au/legislation/statutes.nsf/default.html


   

 
Environmental Protection Act 1986  Page 3 of 31 
Licence: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0672 v2.9 

 

You must comply with your licence.  Non-compliance with your licence is an offence and strict 
penalties exist for those who do not comply. 
 
Licence holders are also reminded of the requirements of section 53 of the Act which places 
restrictions on making certain changes to prescribed premises unless the changes are in 
accordance with a works approval, licence, closure notice or environmental protection notice. 
 
Other Guidelines which you should be aware of include: 
 

 Western Australian Guidelines for Biosolids Management, Department of Environment and 
Conservation, December 2012 (as amended from time to time). 

 
Licence fees 
If you have a licence that is issued for more than one year, you are required to pay an annual 
licence fee prior to the anniversary date of issue of your licence. Non payment of annual licence 
fees will result in your licence ceasing to have effect meaning that it will no longer be valid and 
you will need to apply for a new licence for your Premises.  
 
Ministerial conditions 
If your Premises has been assessed under Part IV of the Act you may have had conditions 
imposed by the Minister for Environment.  You are required to comply with any conditions 
imposed by the Minister. 
 
Premises description and Licence summary 
The Woodman Point Wastewater Treatment Plant (WWTP) is owned and operated by Water 
Corporation and is located approximately 25km south west of Perth.  The premises is surrounded 
by ‘Special Use’ town planning scheme zoned areas to the east, south and west,  and is adjacent 
to the ‘Jervoise Bay Cove’ to the west. The premises services the southern suburbs of Perth 
which has a nominal contributing population of approximately 700,000.  
 
The WWTP consists of pre-treatment, primary treatment and secondary treatment, which includes 
a four quadrant sequencing batch reactor (SBR) and an anaerobic biosolids digestion process.  
 
Treated wastewater is discharged to the Sepia Depression via a 23km Sepia Depression Ocean 
Outfall Landline (SDOOL) and ocean outfall via the Jervoise Bay Cove.   
 
An Odour Control Facility (OCF) treats odours from the pre-treatment and primary treatment 
facility, the SBR bio-selectors and the biosolids handling area. The plant also has a Tanker 
Receiver Facility (TRF), which accepts third party waste. The TRF has a separate dedicated 
chemical odour scrubber to control odour.  Dewatered biosolids is removed from the premises 
and disposed of to landfill, with the liquid fraction from the WWTP and TRF being discharged to 
the flow balancing dam. 
 
The plant is designed to treat up to 160 ML influent per day, with the average daily inflow currently 
at 141ML/d, for the 2014/ 2015 reporting period.  As the premises is nearing capacity, the 
Licensee has proposed an upgrade to the premises which will increase the design capacity to 180 
ML/d, on completion of the works upgrade.  This will require the current operation to be taken off 
line and operated through a temporary (150 ML/d) system until the works are completed.   The 
proposed works will be constructed over a 2.5 year period consisting of three stages that will 
include construction of the following: 
 
Stage one –  

 Two new 9.75 m vortex grit tanks; 

 Four new primary sedimentation tanks; 

 Eight secondary sedimentation tanks (temporarily designed as aeration tanks, four with lift 
out diffused aeration grids and four operated as clarifiers); 

 New recycled water pump station and filtration system. 
 
 



   

 
Environmental Protection Act 1986  Page 4 of 31 
Licence: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0672 v2.9 

 

Stage two – 

 Conversion of the SBR to a Modified Ludzack-Ettinger (MLE) configuration (Treated 
wastewater from the primary sedimentation tanks will bypass the SBR to the temporary 
secondary sedimentation tanks for a period of nine months). 

 
Stage three –  

 Secondary sedimentation tanks retrofitted from temporary aeration tanks to fully 
functioning secondary sedimentation tanks; 

 Mixed liquor transferred to MLE quadrants over 2-3 days and blended with imported seed 
biosolids. 

 
A desk top assessment of groundwater bore (Site Id. 20022946) on the western boundary of the 
premises identifies depth to groundwater at approximately 10.4 mBGL, with TDS approximately 
5,000 mg/L (saline). The groundwater forms part of the Murray River Basin and Bartram Road 
Catchment. 
 
The closest sensitive residential receptor has been identified by the Licensee as approximately 
0.5 km south of the premises. The premises operation includes an odour buffer of 750 m to the 
nearest land use. 
 
The premises is subject to conditions within Ministerial Statement 665. 
 
The main potential emissions during construction are expected to be odour issues from the 
change in operational process and dust emissions from site construction. 
 
This Licence is a DER initiated amendment to undertake administrative changes from the 
previous amendment process carried out for the works upgrade at the premises.  Comments from 
the draft review process were omitted and are now included through this amendment. 
 
The licences and works approvals issued for the Premises, since 25/10/1998, are: 

Instrument log 

Instrument Issued Description 

W1013/1991/1 25/10/1993 Works approval 

W1330/1991/1 19/12/1995 Works approval 

W2710/1991/1 01/04/1999 Works approval 

L4201/1991/4 19/09/2000 Licence re-issue 

L4201/1991/5 01/07/2001 Licence re-issue 

L4201/1991/6 01/07/2002 Licence re-issue 

L4201/1991/7 14/01/2003 Licence re-issue 

W3793/1991/1 28/04/2003 Works approval 

L4201/1991/8 30/06/2003 Licence re-issue 

L4201/1991/9 02/07/2004 Licence re-issue 

L4201/1991/10 31/10/2005 Licence re-issue 

W4319/1991/1 01/10/2007 Works approval 

L4201/1991/11 28/10/2010 Licence re-issue 

L4201/1991/11 19/11/2015 Licence amendment 

L4201/1991/11 14/04/2016 Licence amendment for works upgrade for design capacity increase 

L4201/1991/11 12/07/2016 Licence amendment for administrative changes on previous 
amendment process 

 
Severance 
It is the intent of these Licence conditions that they shall operate so that, if a condition or a part of 
a condition is beyond the power of this Licence to impose, or is otherwise ultra vires or invalid, 
that condition or part of a condition shall be severed and the remainder of these conditions shall 
nevertheless be valid to the extent that they are within the power of this Licence to impose and 
are not otherwise ultra vires or invalid. 
 

END OF INTRODUCTION 



   

 
Environmental Protection Act 1986  Page 5 of 31 
Licence: L4201/1991/11 Amendment date: Tuesday, 12 July 2016  
File Number: DEC6295  IRLB_TI0672 v2.9 

 

Licence conditions 
 

1 General 
 
1.1 Interpretation 

 
1.1.1 In the Licence, definitions from the Environmental Protection Act 1986 apply unless the 

contrary intention appears. 
 

1.1.2 For the purposes of this Licence, unless the contrary intention appears: 
 
‘Act’ means the Environmental Protection Act 1986; 
 
‘annual period’ means the inclusive period from 1 July until 30 June in the following year; 
 
‘AS/NZS 2031’ means the Australian Standard AS/NZS 2031 Selection of containers and 
preservation of water samples for microbiological analysis; 
 
‘AS 4323.1’ means the Australian Standard AS4323.1 Stationary Source Emissions Method 1: 
Selection of sampling positions; 
 
‘AS 4323.3’  means the Australian Standard AS4323.3 Stationary Source Emissions Part 3:  
Determination of odour concentration by dynamic olfactory; 
 
‘AS/NZS 5667.1’ means the Australian Standard AS/NZS 5667.1 Water Quality – Sampling – 
Guidance of the Design of sampling programs, sampling techniques and the preservation and 
handling of samples; 
 
‘AS/NZS 5667.9’ means the Australian Standard AS/NZS 5667.9 Water Quality – Sampling – 
Guidance on sampling from marine waters; 
 
‘AS/NZS 5667.10’ means the Australian Standard AS/NZS 5667.10 Water Quality – Sampling – 
Guidance on sampling of waste waters; 
 
‘averaging period’ means the time over which a limit is measured or a monitoring result is 
obtained; 
 
‘CEO’ means Chief Executive Officer of the Department of Environment Regulation; 
 
‘CEO’ for the purpose of correspondence means; 

Chief Executive Officer 
Department Administering the Environmental Protection Act 1986 
Locked Bag 33 
CLOISTERS SQUARE WA  6850 

   Email: info@der.wa.gov.au 
 

‘controlled waste’ has the definition in Environmental Protection (Controlled Waste) Regulations 
2004; 
 
‘Chemical Scrubber Outlet’ means after the chemical scrubber but prior to entering the Odour 
Control Facility Discharge Stack; 
 
‘engineered containment system’ means any vessel or tank containment infrastructure 